
 
 

Cleveland WPCP  - Summary         Sept. 2024 
NPDES Permit No. GA0036820         Page 1 of 2 
 

 

 

 

 

 

 

SUMMARY PAGE 

 

Name of Facility: Cleveland Water Pollution Control Plant (WPCP)  
 

NPDES Permit No.: GA0036820  
 
This is a reissuance of the NPDES permit for the Cleveland WPCP. Up to 0.75 MGD (monthly average) 
of treated domestic wastewater is discharged to Tesnatee Creek in the Chattahoochee River Basin. The 
permit has also been modified to include effluent limitations and monitoring requirement for the 
expanded flow of 1.15 MGD. The draft permit was issued on April 30, 2024 and the public and EPA 
comment periods ended on May 31, 2024.   
 
Please Note The Following Changes to the Proposed NPDES Permit From The Existing Permit: 
[...]
Elimination System govern discharges from this facility. 
 



STATE OF GEORGIA 
DEPARTMENT OF NATURAL RESOURCES     Page 26 of 28 
ENVIRONMENTAL PROTECTION DIVISION     Permit No. GA0036820 
 

 

PART III 

 
A. APPROVED INDUSTRIAL PRETREATMENT PROGRAM FOR PUBLICLY OWNED 

TREATMENT WORKS (POTWs)   
 

1. The permittee's approved pretreatment program shall be enforceable through this permit.  The 
permittee shall also comply with the provisions of 40 CFR 403. 

 
2. The permittee shall administer the approved pretreatment program by: 

 
a. Maintaining records identifying the character and volume of pollutants contributed by 

industrial users to the POTW. 
 

b. Enforcing and obtaining appropriate remedies for noncompliance by any industrial user 
with any applicable pretreatment standard or requirement defined by Section 307(b) and 
(c) of the Federal Act, 40 CFR Part 403.5 and 403.6 or any State or local requirement, 
whichever is more stringent. 

 
c. Revising the adopted local limits based on technical analyses to ensure that the local limits 

continue to prevent:  
 

i. Interference with the operation of the POTW; 
ii. Pass-through of pollutants in violation of this permit; 
iii. Municipal sludge contamination; and 

   iv. Toxicity to life in the receiving stream. 
 

Within 180 days of the effective date of this permit issuance or reissuance (excluding 
permit modifications), the permittee shall review the local limits of the program and submit 
to EPD a written technical evaluation of the need to revise the local limits. 

 
d. Ensuring that industrial wastewater discharges from industrial users are regulated through 

discharge permits or equivalent individual control mechanisms.  Compliance schedules 
will be required of each industrial user for the installation of control technologies to meet 
applicable pretreatment standards and the requirements of the approved program. 

 
e. Inspecting, surveying, and monitoring to determine if the industrial user is in compliance 

with the applicable pretreatment standards. 
 

f. Equitably maintaining and adjusting revenue levels to ensure adequate and continued 
pretreatment program implementation. 

 
g. Preparing a list of industrial users which, during the reporting period January 1 to 

December 31, have been in significant noncompliance with the pretreatment requirements 
enumerated in 40 CFR Part 403.8 (f)(2)(viii).  This list will be published annually each 
January in the newspaper with the largest circulation in the service area. 

 
 
 



STATE OF GEORGIA 
DEPARTMENT OF NATURAL RESOURCES     Page 27 of 28 
ENVIRONMENTAL PROTECTION DIVISION     Permit No. GA0036820 
 

 

B. APPROVED PRETREATMENT PROGRAM ANNUAL REPORT 
 

1. Within 1 month of the close of the reporting period January 1 through December 31, the permittee 
shall submit a report to the EPD that includes: 

 
a. An updated list of POTW industrial users; 
 
b. The results of POTW sampling and analyses required by the EPD; 

 
c. A summary of POTW industrial user inspections; 

 
d. A summary of POTW operations including information on upsets, interferences, pass 

through events, or violations of the permit related to industrial user discharges; 
 

e. A summary of all activities to involve and inform the public of pretreatment requirements; 
 

f. A summary of the annual pretreatment program budget; 
 

g. A descriptive summary of any compliance activities initiated, ongoing, or completed 
against industrial users which shall include the number of administrative orders, show 
cause hearings, penalties, civil actions, and fines; 

 
h. A list of contributing industries using the treatment works, divided into Standard Industrial 

Classification Code (SIC) categories, which have been issued permits or similar 
enforceable individual control mechanisms, and a status of compliance for each industrial 
user. The list should also identify the industries that are categorical or significant industrial 
users; 

 
i. The name and address of each industrial user that has received a conditionally revised 

discharge limit; 
 
j. A list of all industrial users who were in significant noncompliance with applicable 

pretreatment standards and requirements; 
 

k. A list of all industrial users showing the date that each was notified that a categorical 
pretreatment standard had been promulgated by EPA for their industrial category and the 
status of each industrial user in achieving compliance within the 3 year period allowed by 
the Federal Act; and 

 
l.  A description of all substantial changes proposed for the program.  All substantial changes 

must first be approved by the EPD before formal adoption by the POTW.  Substantial 
changes shall include but not be limited to: 

 
i. Changes in legal authority;  
ii. Changes in local limits;  
iii. Changes in the control mechanisms; 
iv. Changes in the method for implementing categorical pretreatment standards. 



STATE OF GEORGIA 
DEPARTMENT OF NATURAL RESOURCES     Page 28 of 28 
ENVIRONMENTAL PROTECTION DIVISION     Permit No. GA0036820 
 

 

v. A decrease in the frequency of self-monitoring or reporting required of industrial 
users;  

vi. A decrease in the frequency of industrial user inspections or sampling by the 
POTW;  

vii. Significant reductions in the program resources including personnel commitments, 
equipment, and funding levels;  

viii. Changes in confidentiality procedures; and  
ix. Changes in the POTW sludge disposal and management practices. 

 
2. Reports submitted by an industrial user will be retained by the permittee for at least 3 years and 

shall be available to the EPD for inspection and copying.  This period shall be extended during the 
course of any unresolved litigation concerning the discharge of pollutants by an industrial user or 
concerning the operations of the program or when requested by the Director. 

 
C. INDUSTRIAL PRETREATMENT STANDARDS 
 

Effluent limitations for the permittee's discharge are listed in Part I.  Other pollutants attributable to 
industrial users may also be present in the discharge.  When sufficient information becomes available, this 
permit may be revised to specify effluent limitations for these pollutants based on best practicable 
technology or water quality standards.  Once the specific nature of industrial contributions has been 
identified, data collection and reporting may be required for parameters not specified in Part I. 

 
D. REQUIREMENTS FOR EFFLUENT LIMITATIONS ON POLLUTANTS ATTRIBUTABLE TO 

INDUSTRIAL USERS 
 

1. The permittee shall require all industrial dischargers to the POTW to meet State pretreatment 
regulations promulgated in response to Section 307(b) of the Federal Act.  Other information about 
new industrial discharges may be required and will be requested from the permittee after the EPD 
has received notice of the discharge. 

 
2. The permittee may be required to supplement the requirements of the State and Federal 

pretreatment regulations to ensure compliance with all applicable effluent limitations listed in Part 
I.  Supplemental actions by the permittee concerning some or all of the industries discharging to 
the POTW may be necessary. 

 
E. RETAINER 
 

EPD may require the permittee to amend an approved pretreatment program to incorporate revisions in 
State Pretreatment Regulations or other EPD requirements.  Any approved POTW pretreatment program 
identified by EPD that needs to modify its program to incorporate requirements that have resulted from 
revision to the Rules shall develop and submit those revisions to EPD no later than one (1) year of 
notification by EPD to modify the Program. Any modifications made to the approved pretreatment 
program must be incorporated into the permit and the program pursuant to Chapter 391-3-6-.09(7) of the 
State Rules.  Implementation of any revision or amendments to the program shall be described in the 
subsequent annual report to the EPD. 

 
 



FACT SHEET 

 

Cleveland WPCP           Sept. 2024 
NPDES Permit No. GA0036820         Page 1 of 31 

 

 

 

 

 

The Georgia Environmental Protection Division proposes to issue an NPDES permit to the applicant 
identified below.  The draft permit places conditions on the discharge of pollutants from the wastewater 
treatment plant to waters of the State.  
 
Technical Contact:   

 

 Ethan Rhine, Environmental Engineer 
 ethan.rhine@dnr.ga.gov  

 (678) 672-6037 
 
Draft permit: 

 

☐ First issuance 

☐ Reissuance with no or minor modifications from previous permit 

☒ Reissuance with substantial modifications from previous permit 

 ☐ Modification of existing permit 

☒ Requires EPA review (Major POTW/non-POTW and/or POTW with an approved 

industrial pre-treatment program and/or Facility for which the permit includes pollutant 
trading) 

 

1. FACILITY INFORMATION  

 
1.1 NPDES Permit No.:  GA0036820 
  
1.2 Name and Address of Owner/Applicant 

   

City of Cleveland 
85 S Main Street 
Cleveland, Georgia 30528 
 

1.3 Name and Address of Facility 

 

Cleveland Water Pollution Control Plant 
558 Claude Sims Rd 
Cleveland, Georgia 30528 
(White County) 

  



FACT SHEET 

 

Cleveland WPCP           Sept. 2024 
NPDES Permit No. GA0036820         Page 2 of 31 

 

 
1.4 Location and Description of the Discharge (as reported by applicant) 

 

Outfall # Latitude (o) Longitude (o) Receiving Waterbody 

001 34.605528 -83.797972 Tesnatee Creek 

 

1.5 Permitted Design Capacity  

 

Phase I (current flow): 0.75 MGD 
Phase II (future expansion): 1.15 MGD 
 

1.6 Facility Classification 

 
Phase I (current): 

 

Designated as a major facility? ☐ Yes ☒ No 

 
Phase II (future): 

 

Designated as a major facility? ☒ Yes ☐ No 

 
1.7 SIC Code and Description  

 
SIC Code 4952 – Sewerage systems:  Establishments primarily engaged in the collection and 
disposal of wastes conducted through a sewer system, including such treatment processes as may 
be provided. 

 

1.8 Description of the Water Pollution Control Plant 

 

  Wastewater treatment – Phase I:    

 
The treatment process consists of screening, biological treatment (activated sludge pond with 
aeration, nitrification, and lemna zones for nutrients removal), chemical addition for phosphorus 
removal and pH/alkalinity control, UV disinfection, and re-aeration. Treated effluent is then 
discharged to Tesnatee Creek. 
 
Wastewater treatment – Phase II: 

 

The treatment process will consist of screening, flow equalization, biological treatment 
(oxidation ditch), secondary clarification, chemical addition for phosphorus removal and 
pH/alkalinity control, flocculation/coagulation tank, tertiary filtration, UV disinfection, and re-
aeration. Treated effluent will then be discharged to Tesnatee Creek. 

 
  Solids processing:  

 
Sludge will be aerobically digested, thickened, and transported to a landfill. 



FACT SHEET 

 

Cleveland WPCP           Sept. 2024 
NPDES Permit No. GA0036820         Page 3 of 31 

 

1.9 Type of Wastewater Discharge   

 

 ☒ Process wastewater  ☐  Stormwater  

  ☒  Domestic wastewater  ☐  Combined (Describe) 

   ☐  Other (Describe)  

 
1.10 Characterization of Effluent Discharge (as reported by applicant) 

 

Outfall No. 001: 

 

Effluent Characteristics  

(as Reported by Applicant) 

Maximum 

Daily 

Value 

Average  

Daily 

Value 

Flow (MGD) 0.808 0.606 

Five-Day Biochemical Oxygen Demand (mg/L) 16.0 9.8 

Total Suspended Solids (mg/L) 12 10 

Fecal Coliform Bacteria (#/100mL)  130 54 

Ammonia, as N (mg/L) 15 9 

Total Phosphorus, as P (mg/L) 2.3 1.8 

 

2. APPLICABLE REGULATIONS 

 

2.1 State Regulations 
  

 Chapter 391-3-6 of the Georgia Rules and Regulations for Water Quality Control 
 
2.2  Federal Regulations 

    

Source Activity Applicable Regulation 

 
Municipal/Domestic/POTW   

Municipal/Domestic Effluent 
Discharge  

40 CFR 122 
40 CFR 125 
40 CFR 127 
40 CFR 133 
40 CFR 136 

Non-Process Water Discharges 

40 CFR 122 
40 CFR 125 
40 CFR 127 
40 CFR 136 

Municipal/Domestic Sludge Use 
and Disposal  

40 CFR 122 
40 CFR 127 
40 CFR 136 
40 CFR 257 

40 CFR 501 & 503 

  



FACT SHEET 

 

Cleveland WPCP           Sept. 2024 
NPDES Permit No. GA0036820         Page 4 of 31 

 

3. WATER QUALITY STANDARDS & RECEIVING WATERBODY INFORMATION 
 

Section 301(b)(1)(C) of the Clean Water Act (CWA) requires the development of limitations in permits 
necessary to meet water quality standards.  Federal Regulations 40 CFR 122.4(d) require that conditions 
in NPDES permits ensure compliance with the water quality standards which are composed of designated 
use classifications, numeric and or narrative water quality criteria and an antidegradation policy.  The 
designated use classification system identifies the designated uses that each waterbody is expected to 
achieve, such as drinking water, fishing, or recreation.  The numeric and narrative water quality criteria 
are deemed necessary to support the designated use for each water body.  The antidegradation policy 
represents an approach to maintain and to protect various levels of water quality and uses. Section 391-
3-6-.3(5) of the GA Water Quality Control Act provide General Criteria for All Waters, commonly 
referred to as the narrative water quality standards, and Specific Criteria for Specific Designated Uses. 
In addition to the General Criteria the Specific Criteria in Section 3.1 below are deemed necessary for 
this waterbody and shall be required for the specific designated uses.  
 

3.1 Receiving Waterbody Name and Specific Designated Use: 
 

 Name: Tesnatee Creek 

    
Specific Designated Use(s) [391-3-6-.03(6)]:  

 

Fishing:  
 

Propagation of Fish, Shellfish, Game and Other Aquatic Life; primary contact recreation in and 
on the water for the months of May – October, secondary contact recreation in and on the water 
for the months of November – April; or for any other use requiring water of a lower quality. 

 

(i) Dissolved Oxygen: A daily average of 6.0 mg/L and no less than 5.0 mg/L at all times 
for water designated as trout streams by the Wildlife Resources Division. A daily average 
of 5.0 mg/L and no less than 4.0 mg/L at all times for waters supporting warm water 
species of fish. 

 

(ii) pH:  Within the range of 6.0 - 8.5. 
 

(iii) Bacteria: 
 

1. Estuarine waters: 
 

For the months of May through October, when primary water contact recreation 
activities are expected to occur, culturable enterococci not to exceed a geometric 
mean of 35 counts per 100 mL based on at least four samples collected from a given 
sampling site over a 30-day period at intervals not less than 24 hours. There shall be 
no greater than a ten percent excursion frequency of an enterococci statistical 
threshold value (STV) of 130 counts per 100 mL the same 30-day interval. 
 

For the months of November through April, culturable enterococci not to exceed a 
geometric mean of 74 counts per 100 mL based on at least four samples collected 
from a given sampling site over a 30-day period at intervals not less than 24 hours. 
There shall be no greater than a ten percent excursion frequency of an enterococci 
statistical threshold value (STV) of 273 counts per 100 mL in the same 30-day 
interval. 

 



FACT SHEET 

 

Cleveland WPCP           Sept. 2024 
NPDES Permit No. GA0036820         Page 5 of 31 

 

2. All other fishing waters:  
 
For the months of May through October, when primary water contact recreation 
activities are expected to occur, culturable E. coli not to exceed a geometric mean of 
126 counts per 100 mL based on at least four samples collected from a given sampling 
site over a 30-day period at intervals not less than 24 hours. There shall be no greater 
than a ten percent excursion frequency of an E. coli statistical threshold value (STV) 
of 410 counts per 100 mL in the same 30-day interval. 
 
For the months of November through April, culturable E. coli not to exceed a 